
#120106 Service Kit &  
#120100 Lock Kit Assembly Instructions

The following instructions will provide you with information needed to help you gain a better 
understanding of your hitch, and also serve as a guide should you ever need to replace any part 

of your #3601 or #1901 SuperGlide plates.  

The following steps should be followed for disassembling the plate hardware on your Fifth 
Wheel Plate.  For more information or installation assistance, 

please call PullRite at (800) 443-2307.

Installation Instructions

Service Kit Assembly Instructions -- 9.4.14:revC



Page 2

TABLE OF CONTENTS

Installing Your Service Kit....................................................................................................3

Replacing Your Lock Kit....................................................................................................4-5

Illustration -- Plate Exploded View & Part Identification.....................................................6

Parts List..............................................................................................................................7



Page 3

INSTALLING YOUR SERVICE KIT (#120106)

Figure 2Figure 1

This section provides you with step-by-step instructions on how to replace a #120106 Service Kit that was sent to you for 
replacement.  Check the Service Kit parts and quantities that were sent to you and report any shortages by calling PullRite 
at (800) 443-2307.

1.	 To disassemble your Lock Kit, you must relieve the tension on the Lock Bar Spring {G}.  Remove the Pin Clip {H} and 
Push Nut {C} that keeps the handle and spring on the Lock Bar Assembly {M}.

2.	 Begin by removing both Springs {A} & {B}.

3.	 Break the Push Nut {C} from the top of the assembly and simply work your way down through each spring and lever, 
noting the order of assembly and position.  For assistance, see Figure 2 below and reference the “Exploded View and 
Parts Identification” section.

4.	 Install the new Service Kit in the same manner, starting with Figure 2 and work in reverse, using the new parts you 
received.

G
H

C

M

B

A
F

E

D

C



Page 4

Figure 4

Figure 2

REPLACING YOUR LOCK KIT (#120100)

This section provides you with step-by-step instructions on how to replace a #120100 Lock Kit, which requires a 
disassembly of the hitch plate.  If you have questions on any of the following steps, please call PullRite at (800) 443-2307 
for Customer Service support.

1.	 Check the lock kit parts that were sent to you.  To report any shortages, please call PullRite at (800) 443-2307.

2.	 To disassemble your lock kit, you must relieve the tension on the Lock Bar Spring {G}.  Remove the Pin Clip {H} and 
Push Nut {C} that keeps the handle and spring on the Lock Bar Assembly {M}.

3.	 Once you have removed the fasteners from the posts, tightly grip the Lock Bar Spring to prevent it from snapping off 
the posts due to tension in the spring.

4.	 Move the Release Handle {I} and Lock Bar Spring off the Lock Bar Retainer {K} post, releasing the spring from your hand 
only when the tension is out of the spring to avoid injury.

5.	 Remove the release handle and lock bar spring completely, and set aside (Figure 1).

Figure 1

Figure 3

Lock Kit (top view) with Button Head Cap Screws {J} showing 

GH C

M J

LC
K

MP



Page 5

REPLACING YOUR LOCK KIT (cont.)

Figure 5 Figure 6

6.	 Next, remove the Push Nut, Button Head Screws {J}, and Flat Washers {L} from the Lock Bar Retainer, and remove 
completely (see Figure 2).  

7.	 The Lock Bar Assembly is now freed from the retainer and can be removed simply (Figure 3).

NOTE:  	 Note the position of the jaw and the Lock Bar Assembly assembly.  When re-assembling the head, be sure the first 
“tooth” of the Lock Ratchet {P} mates with the first notch of the Lock Bar Assembly (Figure 3).

8.	 The Lock Kit is now free to move in the jaw.  Move the lock kit to the center position as seen in Figure 4.

9.	 Using an allen wrench (not provided), loosen the Button Head Cap Screw {J} that is located in the center section (Figure 5).

10.	 Next, loosen the Button Head Cap Screw that is indicated in Figure 6.

11.	 Spread the Lock Assembly open, as shown in Figure 7.

12.	 Push the Lock Assembly into the head and slide out the assembly as seen in Figure 8.

13.	 Install the new Lock Kit in the same manner, starting with Figure 8 and work in reverse, using the new parts you received.

Figure 7 Figure 8

Lock Kit (underside view) 

O
P

N



Page 6

PLATE EXPLODED VIEW & PART IDENTIFICATION

A B

C

D

E

F

G

I

J

K

M

P

O

N

H

L

(#3601 plate shown here)



Page 7

PARTS LIST

COMPLETE PLATE ASSEMBLY
Item Description Part No. Qty. Material

A LOCK CATCH SPRING 12010011 1

B LOCK LEVER SPRING 12010012 1

C PUSH NUT 98410527 3 3/8” PUSH NUT

D LOCK LEVER ASSEMBLY 120102 1

E  3/8” FLAT WASHER 98250205 3 3/8” SAE FLAT WASHER ZINC PLATED

F LOCK CATCH ASSEMBLY 120101 1

G LOCK BAR SPRING 35010006 1

H PIN CLIP 98410127 1 #3 13 GAUGE 1.63” OAL ZINC PLATED

I RELEASE HANDLE 350104 1

J BUTTON HEAD SCREW 98010243 5 5/16” - 18 x 3/4” ZINC PLATED

K LOCK BAR RETAINER 12010004 1

L 5/16” FLAT WASHER 98250160 2 5/16” USS FLAT WASHER ZINC PLATED

M LOCK BAR ASSEMBLY 350105 1

N TOP LOCK WASHER 12010001 1

O LOCK CENTER 12010003 1

P LOCK RATCHET 12010002 1

#120106 — UCP SERVICE KIT CONTENTS
Item Description Part No. Qty. Material

A LOCK CATCH SPRING 12010011 1

B LOCK LEVER SPRING 12010012 1

C PUSH NUT 98410527 1 3/8” PUSH NUT

D LOCK LEVER ASSEMBLY 120102 1

E  3/8” FLAT WASHER 98250205 3 3/8” SAE FLAT WASHER ZINC PLATED



MANUFACTURED BY:
PULLIAM ENTERPRISES, INC.

13790 East Jefferson Blvd.
Mishawaka, IN 46545

(574) 259-1520  • (800) 443-2307
info@pullrite.com  •  www.pullrite.com

Service Kit Assembly Instructions -- 9.4.14:revC


